
 
102 W. Ashley Wilson Rd. • PO Box 248 • Sweeny, Texas 77480 • P: (979) 548-3321 • F: (979) 548-7745 

 

CITY COUNCIL MEETING REGULAR SESSION 

Tuesday, March 19, 2024 at 6:00 PM 

City Hall, 102 W. Ashley Wilson Rd, Sweeny, Texas 

AGENDA 

BE IT KNOWN that the City Council of the City of Sweeny will meet in Regular Session on Tuesday, 
March 19, 2024 at 6:00 PM. at City Hall, 102 W. Ashley Wilson Rd, Sweeny, Texas with the following 
agenda. Council is conducted under modified Roberts Rules of Order as approved by Resolution 102-16; 
July 19, 2016. In accordance with Chapter §551 of the Texas Government Code, if required, the Council 
may conduct an executive session on any of the agenda items provided the City Attorney is present.  
[...]
Subcategories: Click here to enter text.

Category: Click here to enter text.
Subcategories: Click here to enter text.

158

Item 4.



TCEQ-10054 (06/01/2017) Page 75 of 80
Domestic Wastewater Permit Application, Technical Reports

F. Industrial user interruptions

Has the SIU or CIU caused or contributed to any problems (e.g., interferences,
pass through, odors, corrosion, blockages) at your POTW in the past three
years?

Yes ☐ No ☐ N/A

If yes, identify the SIU, describe each episode, including dates, duration,
description of problems, and probable pollutants.

N/A

159

Item 4.



TCEQ-10054 (06/01/2017) Page 76 of 80
Domestic Wastewater Permit Application, Technical Reports

WORKSHEET 7.0

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

CLASS V INJECTION WELL INVENTORY/AUTHORIZATION FORM

Submit to:
TCEQ
IUC Permits Team
Radioactive Materials Division
MC-233
PO Box 13087
Austin, Texas 78711-3087
512-239-6466

Section 1. General Information (Instructions Page 102)
1. TCEQ Program Area

Program Area (PST, VCP, IHW, etc.): Click here to enter text.

Program ID: Click here to enter text.

Contact Name: Click here to enter text.

Phone Number: Click here to enter text.

2. Agent/Consultant Contact Information

Contact Name: Click here to enter text.

Address: Click here to enter text.

City, State, and Zip Code: Click here to enter text.

Phone Number: Click here to enter text.

3. Owner/Operator Contact Information

Owner ☐ Operator ☐

Owner/Operator Name: Click here to enter text.

Contact Name: Click here to enter text.

Address: Click here to enter text.

City, State, and Zip Code: Click here to enter text.

Phone Number: Click here to enter text.

4. Facility Contact Information

Facility Name: Click here to enter text.

For TCEQ Use Only

Reg. No._______________

Date Received___________

Date Authorized__________

160

Item 4.



TCEQ-10054 (06/01/2017) Page 77 of 80
Domestic Wastewater Permit Application, Technical Reports

Address: Click here to enter text.

City, State, and Zip Code: Click here to enter text.

Location description (if no address is available): Click here to enter text.

Facility Contact Person: Click here to enter text.

Phone Number: Click here to enter text.

5. Latitude and Longitude, in degrees-minutes-seconds

Latitude: Click here to enter text. Longitude: Click here to enter text.

Method of determination (GPS, TOPO, etc.): Click here to enter text.

Attach topographic quadrangle map as attachment A.

6. Well Information

Type of Well Construction, select one:

☐ Vertical Injection

☐ Subsurface Fluid Distribution System

☐ Infiltration Gallery

☐ Temporary Injection Points

☐ Other, Specify: Click here to enter text.

Number of Injection Wells: Click here to enter text.

7. Purpose

Detailed Description regarding purpose of Injection System:

Click here to enter text.

Attach a Site Map as Attachment B (Attach the Approved Remediation Plan,

if appropriate.)

8. Water Well Driller/Installer

Water Well Driller/Installer Name: Click here to enter text.

City, State, and Zip Code: Click here to enter text.

Phone Number: Click here to enter text.

161

Item 4.



TCEQ-10054 (06/01/2017) Page 78 of 80
Domestic Wastewater Permit Application, Technical Reports

License Number: Click here to enter text.

Section 2. Proposed Down Hole Design
Attach a diagram signed and sealed by a licensed engineer as Attachment C.

Table 7.0(1) –Down Hole Design Table

Name of

String

Size Setting

Depth

Sacks Cement/Grout –

Slurry Volume – Top of

Cement

Hole

Size

Weight

(lbs/ft)

PVC/Steel

Casing

Tubing

Screen

Section 3. Proposed Trench System, Subsurface Fluid Distribution
System, or Infiltration Gallery

Attach a diagram signed and sealed by a licensed engineer as Attachment D.
System(s) Dimensions: Click here to enter text.

System(s) Construction: Click here to enter text.

Section 4. Site Hydrogeological and Injection Zone Data
1. Name of Contaminated Aquifer: Click here to enter text.

2. Receiving Formation Name of Injection Zone: Click here to enter text.

3. Well/Trench Total Depth: Click here to enter text.

4. Surface Elevation: Click here to enter text.

5. Depth to Ground Water: Click here to enter text.

6. Injection Zone Depth: Click here to enter text.

7. Injection Zone vertically isolated geologically?Yes ☐ No ☐

Impervious Strata between Injection Zone and nearest Underground

Source of Drinking Water:

Name: Click here to enter text.

Thickness: Click here to enter text.

162

Item 4.



TCEQ-10054 (06/01/2017) Page 79 of 80
Domestic Wastewater Permit Application, Technical Reports

8. Provide a list of contaminants and the levels (ppm) in contaminated

aquifer

Attach as Attachment E.

9. Horizontal and Vertical extent of contamination and injection plume

Attach as Attachment F.

10. Formation (Injection Zone) Water Chemistry (Background levels) TDS, etc.

Attach as Attachment G.

11. Injection Fluid Chemistry in PPM at point of injection

Attach as Attachment H.

12. Lowest Known Depth of Ground Water with < 10,000 PPM TDS: Click here

to enter text.

13. Maximum injection Rate/Volume/Pressure: Click here to enter text.

14. Water wells within 1/4 mile radius (attach map as Attachment I): Click

here to enter text.

15. Injection wells within 1/4 mile radius (attach map as Attachment J): Click

here to enter text.

16. Monitor wells within 1/4 mile radius (attach drillers logs and map as

Attachment K): Click here to enter text.

17. Sampling frequency: Click here to enter text.

18. Known hazardous components in injection fluid: Click here to enter text.

Section 5. Site History
1. Type of Facility: Click here to enter text.

2. Contamination Dates: Click here to enter text.

3. Original Contamination (VOCs, TPH, BTEX, etc.) and Concentrations

(attach as Attachment L): Click here to enter text.

4. Previous Remediation: Click here to enter text.

Attach results of any previous remediation as attachment M

NOTE: Authorization Form should be completed in detail and authorization
given by the TCEQ before construction, operation, and/or conversion can

163

Item 4.



TCEQ-10054 (06/01/2017) Page 80 of 80
Domestic Wastewater Permit Application, Technical Reports

begin.  Attach additional pages as necessary.

Class V Injection Well Designations
5A07 Heat Pump/AC return (IW used for groundwater to heat and/or cool

buildings)
5A19 Industrial Cooling Water Return Flow (IW used to cool industrial process

equipment)
5B22 Salt Water Intrusion Barrier (IW used to inject fluids to prevent the intrusion

of salt water into an aquifer)
5D02 Storm Water Drainage (IW designed for the disposal of rain water)
5D04 Industrial Stormwater Drainage Wells (IW designed for the disposal of rain

water associated with industrial facilities)
5F01 Agricultural Drainage (IW that receive agricultural runoff)
5R21 Aquifer Recharge (IW used to inject fluids to recharge an aquifer)
5S23 Subsidence Control Wells (IW used to control land subsidence caused by

ground water withdrawal)
5W09 Untreated Sewage
5W10 Large Capacity Cesspools (Cesspools that are designed for 5,000 gpd or

greater)
5W11 Large Capacity Septic systems (Septic systems designed for 5,000 gpd or

greater)
5W12 WTTP disposal
5W20 Industrial Process Waste Disposal Wells
5W31 Septic System (Well Disposal method)
5W32 Septic System Drainfield Disposal
5X13 Mine Backfill (IW used to control subsidence, dispose of mining byproducts,

and/or fill sections of a mine)
5X25 Experimental Wells (Pilot Test) (IW used to test new technologies or tracer

dye studies)
5X26 Aquifer Remediation (IW used to clean up, treat, or prevent contamination of

a USDW)
5X27 Other Wells
5X28 Motor Vehicle Waste Disposal Wells (IW used to dispose of waste from a

motor vehicle site - These are currently banned)

5X29 Abandoned Drinking Water Wells (waste disposal)

164

Item 4.



CITY OF SWEENY
WASTEWATER TREATMENT PLANT
TPDES PERMIT NO. WQ0010297-001

EXHIBIT A
Domestic Administrative Report 1.0, Section 3.C.

Core Data Form

165

Item 4.



166

Item 4.



167

Item 4.



CITY OF SWEENY
WASTEWATER TREATMENT PLANT
TPDES PERMIT NO. WQ0010297-001

EXHIBIT B
Domestic Administrative Report 1.0, Section 13

USGS Map

168

Item 4.



169

Item 4.



CITY OF SWEENY
WASTEWATER TREATMENT PLANT
TPDES PERMIT NO. WQ0010297-001

EXHIBIT C
Domestic Technical Report 1.0, Section 2.A.

Description of Treatment Process

170

Item 4.



S:\BRE\3900--3999\3920\050\Designs-Studies-Reports\Agency Permits and Approvals\Fly Sheets & Exhibits\Exhibit C -
Treatment Process.doc

CITY OF SWEENY
TPDES PERMIT NO. WQ0010297-001

EXHIBIT C
DOMESTIC TECHNICAL REPORT 1.0, SECTION 2.A.

DESCRIPTION OF THE TREATMENT PROCESS

The City of Sweeny Wastewater Treatment Plant is a carrousel oxidation ditch that operates in
the extended aeration mode of the activated sludge process. The treatment plant is also equipped
with final clarification and return sludge capabilities.

Raw sewage from the collection system enters an influent lift station and is pumped to the
mechanical bar screen. The screenings from the bar screen are collected and disposed of in a
safe and legal manner.  After the debris is removed by the bar screen, the influent flows to the
oxidation ditch for aeration.  The sewage is aerated by carrousel rotors in the oxidation ditch.

From the oxidation ditch, the mixed liquor flows to the final clarifiers where the sludge settles to
the bottom of the basins.  The settled effluents flows over weirs at the top of the basins and is
discharged to the chlorine contact chamber for disinfection.  As the effluent flows from the
clarifiers to the chlorine contact chamber, a chlorine solution is injected into the effluent.  The
effluent is retained in the chamber for a minimum of 20 minutes.  Following disinfection, the
effluent flow is measured with an ultrasonic level indicator as the water flows over a 90° V-notch
weir.  The effluent is then discharge through a 24” pipe into a drainage channel that flows to the
San Bernard River.

The settled sludge is collected from the bottom of the clarifiers and either returned to the
oxidation ditch for mixing or wasted to the wedgewater drying beds.  Before being discharged to
the wedgewater drying beds, a polymer solution is added to the sludge to assist in the dewatering
of the biosolids.  Once the sludge reaches a semi-solid state, it is transported via permitted hauler
to the Seabreeze Environmental Landfill in Brazoria County for disposal.

171

Item 4.



CITY OF SWEENY
WASTEWATER TREATMENT PLANT
TPDES PERMIT NO. WQ0010297-001

EXHIBIT D
Domestic Technical Report 1.0, Section 2.C.

Process Flow Diagram

172

Item 4.



®

173

Item 4.



CITY OF SWEENY
WASTEWATER TREATMENT PLANT
TPDES PERMIT NO. WQ0010297-001

EXHIBIT E
Domestic Technical Report 1.0, Section 3

Site Drawing

174

Item 4.



®

175

Item 4.



CITY OF SWEENY
WASTEWATER TREATMENT PLANT
TPDES PERMIT NO. WQ0010297-001

EXHIBIT F
Domestic Technical Report 1.0, Section 7.

Laboratory Results

176

Item 4.



177

Item 4.



178

Item 4.



179

Item 4.



180

Item 4.



181

Item 4.



182

Item 4.



183

Item 4.



184

Item 4.



185

Item 4.



186

Item 4.



187

Item 4.



188

Item 4.



189

Item 4.



190

Item 4.



CITY OF SWEENY
WASTEWATER TREATMENT PLANT
TPDES PERMIT NO. WQ0010297-001

EXHIBIT G
Supplemental Permit Information Form (SPIF), Item 5.

Additional USGS Map

191

Item 4.



192

Item 4.



CITY OF SWEENY
WASTEWATER TREATMENT PLANT
TPDES PERMIT NO. WQ0010297-001

EXHIBIT H

Copy of application payment & cover letter to TCEQ.

193

Item 4.



194

Item 4.



 

AGENDA MEMO 

Business of the City Council 
City of Sweeny, Texas 

 

Meeting Date 03.19.2024 Agenda Item  

Approved by 
City Manager 

Yes Presenter(s) Lindsay Koskiniemi, City Manager 

Reviewed by 
City Attorney 

Yes Department General 

Subject Discussion and possible action on a request from City Manager to move 
the regularly schedule City Council meeting in April to an alternate date. 

Attachments None 

Financial  
Information 

Expenditure Required: N/A 

Amount Budgeted: N/A 

Account Number:  

Additional Appropriation Required:  

Additional Account Number:  

 

Executive Summary 
 

I have requested to take vacation on April 12, April 15, and April 16 and will be travelling on April 

16th and therefore request to have the meeting date for the regularly scheduled City Council 

meeting in April changed from Tuesday, April 16th to Wednesday, April 17th at the normal time of 

6:00 p.m.  

Mr. Charlie has confirmed that he will be able to attend on April 17th, if approved by Council. 

Recommended Action 
Council discretion. 

195

Item 5.



 

AGENDA MEMO 

Business of the City Council 
City of Sweeny, Texas 

 

Meeting Date 03.19.2024 Agenda Item  

Approved by 
City Manager 

Yes Presenter(s) 
Patrick Wiltshire, Public 
Management, Inc. 
Lindsay Koskiniemi, City Manager 

Reviewed by 
City Attorney 

No Department 
Administration, Development 
Services 

Subject 

Discussion and possible action to pursue a grant through the General 
Land Office, Department of Community Development and Revitalization 
for the 2022 Resilient Communities Program and post a request for 
proposals for municipal planning services. 

Attachments  

Financial  
Information 

Expenditure Required: $0 

Amount Budgeted: $0 – may change with award 

Account Number:  

Additional Appropriation Required:  

Additional Account Number:  

 

Executive Summary 
 

 In June 2022, the Texas General Land Office opened on a first come, first serve basis, an 

application for Resilient Communities Program (RCP) for up to $300,000 per applicant.  

RCP “will fund the development, adoption and implementation of modern and resilient building 

codes for flood damage prevention ordinances to ensure that structures built within the community 

can withstand future hazards.” (Tx GLO, Community Development & Revitalization, 2022). 

Staff believes that Sweeny is an excellent candidate for this no-match funding opportunity and 

requests Council’s support. Attached to this agenda item is a proposed request for proposals for 

municipal planning services. Professional services would be funded with the award. 

With Council’s support, this RFP will be posted on the City website by Friday, March 22nd and 

advertised in “The Facts” the week of March 25th, with a submittal deadline of April 25th, 2024 at 

2:00 p.m. 

A link to a short Resilient Communities Program fast facts video:  

https://recovery.texas.gov/mitigation/programs/resilient-communities-program/index.html  

 

Recommended Action 
Staff recommends approval. 

Recommended motion: 

“I move we approve staff’s pursuit of a grant through the Texas General Land Office, Department 

of Community Development and Revitalization for the Resilient Communities Program and 

advertise a solicitation for municipal planning services related thereto.” 

196

Item 6.

https://recovery.texas.gov/mitigation/programs/resilient-communities-program/index.html


RESILIENT COMMUNITIES PROGRAM
Texas General Land Office 
Community Development & Revitalization

The Texas General Land Office (GLO) allocated up to $100 million in Community Development Block Grant Mitigation (CDBG-
MIT) funds for the Resilient Communities Program (RCP). The RCP will fund the development, adoption, and implementation 
of modern and resilient building codes and flood damage prevention ordinances to ensure that structures built within the 
community can withstand future hazards.

Communities are encouraged to also learn about RCP’s companion program, the Local Hazard Mitigation Plans Program (LHMPP), which is 
actively accepting applications. Visit LHMPP’s web page at recovery.texas.gov/mitigation/lhmpp.

Applications will have a maximum of $300,000 per applicant, first-come first-served.

At least 50% must address mitigation needs in the CDBG-MIT most impacted and distressed (MID) areas identified by the United States 